RD-9-T7112-0

. INSTALLATION INSTRUCTIONS

5162 . .
CUMMINS 6C/6CT/6CTA 8.3L
~ 6lsC

COMPRESSOR

N\~ FAN PULLEY
CUMMINS NO.
3208219

NUT MIOX!.5— ;
\ SCLT MIOX L5 X SOMM

ECLT MIOXLSX‘#OM&I—— FQ(' -
i Z )
; ‘ yé/ll !3 ,.u" F.ﬁ
. :s\ -~ & Q

NUT MIOX 1.5 7 i
. & “ECLT MIOXI.SXSOMM
q/@/ ) .
5 o

SO MIOXI.E XSS MM
(2)

=.

ECLT MIOXI.S xa.o:w:\-

: AR £
(2) a0 %
o\ NUT MIOX IS
:;”/(3/ ' \ (<)
= 3/5‘ LEMETH SRalzZa
\EC:: MIOXTI_S X S0 MM

" VENDOR: COMPONENT PARTS  P/N: RD-9-T112

NOTE :

2. Loosely attach adjusting arms, 5137-2, to bracket, 5137-1, as shown,

3. Loosely attach compressor to bracket, 5137-1, as shown, using (1) M10 x

5. Install dnve belt around fan pulley and front gioove On COMPIessor as

LTR MMQSIT)I-\:YY BY [CHK'D PS‘J‘T’E PROD REVISION
L — REDRAWN [N CREO; UPDATED SUPPLIER DRAWING, ADDED v
A 331 T AW ALO JGV | REFERENCE DOCUMENTATION FOR MOUNT (ER-MIN6292; EC-PUR241T) |
S
12-11-92 ' PACKING LIST

1 5152-1 Compressor Mount 4 MI0x 1.50 x 30 Bolts

2 5137-2 Adjusting Arms 3 MI10 x 1.50 x 40 Bolts
1 3/8" Idler Spacer 2 MI10 x 1.50 x 50 Bolts

1 1/2" Idler Spacer I MI10x 1.50x 55 Bolt
1 17470 Belt 6 M10 x 1.50 Lock Nuts
16 M10 Flat Washers
4 M10 Lock Washers

INSTALLATION INSTRUCTIONS

The refrigerant compressor and clatch assémbly mounts
to the upper left front (driver's side) of the engine.

1. Attach compressor mounting bracket, 5137-1, to the tdp left front corner
of engine, as shown, using (4) M10 x 1.50 x 30 boits, M 10 fiat washers,
M10 flat washers.

using (2) M10 x 1.50 x 40 bolt, M 10 x 1.50 lock nuts and (4) M10 flat
washers. |

1.50 x 40 bolt, M10 x 1.50 x 50 bolt (2) M10 x 1.50 lock nuts and (4)
M10 flat washers. |

4. Loosely attach compressor to adjusting arms, as shown, using (1) M10 x
1.50 x 50 bolt, M10 x 1.50 x 55 bolt, 3/8" idler spacer, 1/2" idler spacer,

(2) M10x 1.50 lock nuts and (4) M10 flat washers.

shown. Adjust belt for proper tension and tighten all mounting hardware
securely.

NOTE: If engine is not equipped with add on fan pulley, pulley can be
purchased from Cummins under part no. 3908819.

CAUTION: BEFORE RELEASING VEHICLE TO CUSTOMER-Check all radiator hoses,
heater hoses and oil lines to be sure there is proper clearance of compressor,

compressor mount and compressor clutch.

==

I TEN PART NO. DESCRIPTION MAT 'L [FINISH

KIT - MOUNT-CUMMINS 8.3 LITRE
MODELS 6C, 6CT & 6CTA

DN | A. WATERS | 3-27-14

CKD [ A. OLSEN 3-31-14

SCALE: DRAWING SCALE THIS PRINT IS PROPRIETARY INFORMATION LOANED SUBJECT T0 RETURN UPON DEMAND AND IS
NOT 10 BE USED DIRECTLY OR INDIRECTLY IN ANY WAY DETRIMENTAL TO RED DOT CORPORATION

- 7-26-04 CSW| & [<

RED DOT CORPORATION NEXT ASSY |DWG. NUMBER SIZE | SHEET

495 And Park East
Sea[:ri(::rWAor98l8gs CUSTOMER RD-9-7112 C I of 2

X1




RD-9-T7112-0

LTR | woobyy | BY [cHK | PROYE| KROD REVISION
- |3-31-14] AJW|ALO| -- | JGV|SEE SHEET I FOR REVISIONS >
1!4I\! l ' &
7 \ - 2.9y ———’ ,——.5»::43
I I i
‘ NOTES : (UNLESS OTHERW ISE SPECIF IED)
N S_ﬁ} | i_\- ‘ t 437(}{4) - MATERIAL : 375 HOT ROLL STEEL
.‘E‘T } : 4 950 - -TWLERIWCE: 'l'f' 0o
Lo || Lo
5 } - Z2.-4co
= _.J}'Fz-a l" yi
7.250 - 1.187
| 5310 -[ L
=1 SR |
-1
5565 TP
.“3? E.Dﬁa b
V ' ] Y .
1.000
J 1 I 1
I i
—— 3 620 — g — 4 250 — __I MATER TAL . ‘ ™
* PN RO 7 7/2 _prr5ys2|
COMPRESSOR MOUNT
SCALE : NTS REV .
ORAWNBY DAR  |DATE 4/05/02 |DRWGY . Flv= |
|
-0 |1TEM PART NO. DESCRIPTION MAT L [FINISH
2 [OW] A WATERS | 3-21-14 KIT - MOUNT-CUMMINS 8.3 LITRE
E (KD A. OLSEN | 3-31-14 MODELS 6C, 6CT & 6CTA
z SCALE: DRAWING SCALE THIS PRINT 1S PROPRIETARY INFORMATION LOANED SUBJECT TO RETURN UPON DEMAND AND 1S
NOT T0 BE USED DIRECTLY OR INDIRECTLY IN ANY WAY DETRIMENTAL TO RED DOT CORPORATION
N RED AE)SOATMOCV:SFEERREQ‘IION NEXT ASSY |DWG. NUMBER SIZE | SHEET
Seatile, WA 98188 CUSTOMER RD-9-7112 C [20r2




	Sheet 1
	Flag Notes
	1
	1


	Sheet 2
	Flag Notes
	1



